CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
SAN FRANCISCO BAY REGION
1515 Clay Street, Suite 1400, Oakland, California 94612
waterboards.ca.gov/sanfranciscobay

TENTATIVE ORDER R2-2022-00XX
NPDES PERMIT CA0037648

The following Discharger is subject to the waste discharge requirements (WDRs) set
forth in this Order:

Discharger Central Contra Costa Sanitary District

Name of Facility =~ Central Contra Costa Sanitary District Wastewater Treatment
Plant and its wastewater collection system

Facility Address 5019 Imhoff Place
Martinez, CA 94553
Contra Costa County

Table 1. Discharge Locations

Discharae Discharge Point | Discharge Point
Pointg Effluent Description Latitude Longitude Receiving Water
[...]
6.3.3.  Pollutant MinimiZation PrOGram ................cccccciiiiiiiiiiinieieet ettt F-33
6.3.4. Special Provisions for Publicly-Owned Treatment WOrKS.............cccoceoivevioinecineieeee, F-33
6.3.5.  Other SPECIal PrOVISIONS..............ccoccoouieeieiiie oo F-34
RATIONALE FOR MONITORING AND REPORTING REQUIREMENTS.........cccceccecveenene F-35
PUBLIC PARTICIPATION F-37

ATTACHMENT F — FACT SHEET F-1



Central Contra Costa Sanitary District Order R2-2022-00XX

Wastewater Treatment Plant NPDES Permit CA0037648
TABLES
TABLE F-1. FACILITY INFORMATION F-3
TABLE F-2. PREVIOUS EFFLUENT LIMITATIONS AND MONITORING DATA........ccccecevnene F-7
TABLE F-3. COLLECTION SYSTEM AND CATEGORY 1 SSO RATES ... F-8
TABLE F-4. BENEFICIAL USES.........ininnniniininnnnssisssssisssssssssssssssssssssssssssssssssssssssssssssssss F-10
TABLE F-5. SECONDARY TREATMENT STANDARDS F-14
TABLE F-6. SITE-SPECIFIC TRANSLATORS. .......ccocnininnninninnssssssaisassssssssassassssssassasse .F-20
TABLE F-7. REASONABLE POTENTIAL ANALYSIS .F-21
TABLE F-8. WQBEL CALCULATIONS F-28
TABLE F-9. MONITORING REQUIREMENTS SUMMARY F-37

ATTACHMENT F — FACT SHEET F-2



Central Contra Costa Sanitary District
Wastewater Treatment Plant

Order R2-2022-00XX
NPDES Permit CA0037648

ATTACHMENT F — FACT SHEET

This Fact Sheet includes the legal requirements and technical rationale that serve as
the basis for the requirements of this Order. As described in section 2.2 of the Order,
the Regional Water Board incorporates this Fact Sheet as findings supporting the

issuance of the Order.

1. PERMIT INFORMATION

The following table summarizes administrative information related to the facility.

Table F-1. Facility Information

WDID 2 071008001
CIWQS Place ID 213875
Discharger Central Contra Costa Sanitary District

Facility Name

Central Contra Costa Sanitary District Wastewater Treatment Plant and its
wastewater collection system

Facility Address

5019 Imhoff Place
Martinez, CA 94553
Contra Costa County

Facility Contact, Title,
Phone, and Email

Steve McDonald, Director of Operations
(925) 229-7131 smcdonald@centralsan.org

Authorized Person to
Sign and Submit Reports

Same as Facility Contact

Mailing Address

5019 Imhoff Place
Martinez, CA 94553

Billing Address

Same as Mailing Address

Facility Type

Publicly-Owned Treatment Works (POTW)

Requirements

Major or Minor Facility Major

Water Quality Threat 1

Complexity B

Pretreatment Program Yes

Reclamation State Water Board Order WQ 2016-0068-DDW

Mercury and PCBs
Requirements

NPDES Permit CA0038849

Nutrients Requirements

NPDES Permit CA0038873

Facility Permitted Flow

53.8 million gallons per day (MGD) — average dry weather design flow

Facility Design Flow

250 MGD - peak wet weather influent design flow

Watershed Suisun
Receiving Water Suisun Bay
Receiving Water Type Estuarine

1.1. Central Contra Costa Sanitary District (Discharger) owns and operates the Central
Contra Costa Sanitary District Wastewater Treatment Plant and its wastewater
collection system (collectively, the Facility). The Facility provides secondary

ATTACHMENT F — FACT SHEET F-3



Central Contra Costa Sanitary District Order R2-2022-00XX
Wastewater Treatment Plant NPDES Permit CA0037648

treatment of wastewater collected from its service area and discharges to Suisun
Bay.

For the purposes of this Order, references to the “discharger” or “permittee” in
applicable federal and State laws, regulations, plans, and policies are held to be
equivalent to references to the Discharger herein.

1.2. The Discharger is regulated pursuant to NPDES Permit CA0037648. The
Discharger was previously subject to Order R2-2017-0009 (previous order) as
amended by Orders R2-2021-0019 and R2-2021-0028. The Discharger filed a
Report of Waste Discharge and submitted an application for reissuance of its
Waste Discharge Requirements (WDRs) and NPDES permit on September 2,
2021.

1.3. The Discharger is authorized to discharge subject to the WDRs in this Order at the
discharge locations described in Table 1 of this Order. Regulations in 40 C.F.R.
section 122.46 limit the duration of NPDES permits to a fixed term not to exceed
five years. Accordingly, this Order limits the effective period for the discharge
authorization. Pursuant to 40 C.F.R. section 122.6(d) and California Code of
Regulations, title 23, section 2235.4, the terms and conditions of an expired permit
are automatically continued pending reissuance of the permit if the Discharger
complies with all requirements for continuation of expired permits.

1.4. Order R2-2021-0028 amended Order R2-2016-0008 and the previous order to
update monitoring requirements and require supplemental funding for the Regional
Monitoring Program (RMP). This Order incorporates those amendments.
Additionally, Order R2-2021-0019 amended the previous order to remove effluent
limits and monitoring requirements for oil and grease.

1.5. The Discharger is also regulated under Waste Discharge Requirements for
Mercury and PCBs from Municipal and Industrial Wastewater Discharges to San
Francisco Bay, Order No. R2-2017-0041 (NPDES Permit CA0038849)and Waste
Discharge Requirements for Nutrients from Municipal Wastewater Discharges to
San Francisco Bay, Order No. R2-2019-0017 (NPDES Permit CA0038873), which
establish requirements on mercury and polychlorinated biphenyls (PCBs) and
nutrients from wastewater discharges to San Francisco Bay. This Order does not
affect those permits.

1.6. When applicable, State law requires dischargers to file a petition with the State
Water Resources Control Board (State Water Board), Division of Water Rights,
and receive approval for any change in the point of discharge, place of use, or
purpose of use of treated wastewater that decreases the flow in any portion of a
watercourse. The State Water Board retains separate jurisdictional authority to
enforce such requirements under Water Code section 1211. This is not an NPDES
permit requirement.

ATTACHMENT F — FACT SHEET F-4



Central Contra Costa Sanitary District Order R2-2022-00XX
Wastewater Treatment Plant NPDES Permit CA0037648

2. FACILITY DESCRIPTION

21.

2.1.1.

2.1.2

2.1.3.

2.1.4.

Wastewater Collection and Treatment

Location and Service Area. The wastewater treatment plant is located at 5019
Imhoff Place in Martinez. It provides secondary treatment of domestic,
commercial, and industrial wastewater for Danville, Lafayette, Martinez,
Moraga, Orinda, Pleasant Hill, San Ramon, Walnut Creek, Concord, Clayton,
and adjacent unincorporated areas. The Discharger also regulates 19
significant industrial users that discharge to the Facility through its pretreatment
program. The Facility serves a population of about 484,800. Attachment B
shows a map of the area around the Facility.

Collection System. The collection system is a separate sewer system
comprised of approximately 1,500 miles of publicly-owned pipes that range from
6 to 102 inches in diameter. The Discharger owns and operates 15 pump
stations and operates two privately-owned pump stations in Orinda. This
collection system is part of the Facility covered by this Order. The City of
Concord owns and maintains the collection system within the Concord city limits
and maintains the collection system serving the City of Clayton. The portions of
the collection system owned or operated by the City of Concord are not covered
by this Order.

Wastewater Treatment. The plant can provide secondary treatment for an
average daily dry weather design flow of 53.8 million gallons per day (MGD).
From May 2020 through April 2021, the average daily influent flow was

34.2 MGD. The wastewater treatment process consists of screening, grit
removal, primary clarification, secondary biological treatment, secondary
clarification, and ultraviolet (UV) disinfection. Attachment C shows a flow
process diagram for the Facility.

The Facility also has holding basins with a combined capacity of 168 million
gallons. The Discharger uses these holding basins to temporarily store peak
wet weather flows when primary-treated wastewater exceeds the secondary
treatment capacity. When flows subside, the Discharger routes stored

wastewater back to the headworks for full primary and secondary treatment.

Recycled Water. From 2017 through 2020, the Discharger annually diverted,
on average, approximately 5 percent of its total effluent, or 533 million gallons,
to its Recycling Plant. The Recycling Plant further treats the UV-disinfected
effluent with sand/anthracite filtration and sodium hypochlorite disinfection and
stores recycled water in a covered seven-million-gallon reservoir prior to
distribution. The Discharger uses about two-thirds of the recycled water
produced for washdown operations at the wastewater treatment plant and
distributes the remaining recycled water offsite, primarily for landscape
irrigation. Irrigation customers include schools, parks, corporation yards,
landscape medians, and commercial businesses. Light industrial uses include a

ATTACHMENT F — FACT SHEET F-5



Central Contra Costa Sanitary District Order R2-2022-00XX
Wastewater Treatment Plant NPDES Permit CA0037648

2.1.5.

2.1.6.

2.2,

2.3.

soil amendment company and a concrete recycling and batch plant. In 2014,
the Discharger added a Residential Fill Station to provide recycled water access
to residential customers for hand-watering lawns, landscaping, and gardens.
State Water Board Order WQ 2016-0068-DDW regulates these recycled water
activities.

Sludge and Biosolids Management. The Discharger thickens secondary
sludge with a dissolved air flotation unit, combines secondary sludge with
primary sludge that it treats with lime, and dewaters the combined sludge with
centrifuges. The Discharger incinerates the final dewatered sludge onsite,
which produces ash. The Discharger hires a contractor to truck the ash to an
offsite recycling facility for use as a soil amendment. If Facility incinerators are
inoperable, the Discharger may haul biosolids to a landfill, an organic materials
recovery facility, or the East Bay Municipal Utility District wastewater treatment
plant.

Stormwater Management. The Discharger is not required to be covered under
the statewide NPDES permit for stormwater discharges associated with
industrial activities, General Permit for Storm Water Discharges Associated with
Industrial Activities, Order 2014-0057-DWQ (NPDES Permit
CASO000001),because all stormwater at the plant is collected and directed to the
plant’s headworks for treatment.

Discharge Point and Receiving Waters. Discharge of treated effluent to Suisun
Bay is through a submerged, multi-port diffuser, located approximately 1,600 feet
offshore (Discharge Point 001) at an average depth of about 24 feet. The diffuser
is 6 feet in diameter and embedded 4 feet into the sediment. The diffuser is
oriented nearly perpendicular to the shoreline. It consists of 11 upward-facing
18-inch diameter circular ports, separated 11.5 feet on center, for a total length of
115 feet. Based on the outfall configuration, the discharge is considered a deep
water discharge as defined in the Basin Plan.

About every 5 to 10 years, during the dry season, the Discharger drains and
inspects its 3.5-mile long, 72-inch reinforced concrete outfall pipe to verify the
alignment and assess the physical integrity of the pipe joint seals. During this time,
the Discharger redirects fully-treated effluent to a holding basin for discharge to
Walnut Creek via a concrete weir structure. The Discharger conducted an
inspection (and any necessary repairs identified as a result) in 2020. It took
approximately 14 weeks to dewater the outfall, inspect it, repair the damaged
joints, and return it to service.

Previous Requirements and Monitoring Data. The table below presents the
previous order’s effluent limitations and representative monitoring data from the
previous order term:

ATTACHMENT F — FACT SHEET F-6



Central Contra Costa Sanitary District
Wastewater Treatment Plant

Order R2-2022-00XX
NPDES Permit CA0037648

Table F-2. Previous Effluent Limitations and Monitoring Data

Average | Average | Maximum Long-Term Highest
Parameter Unit Monthly Weekly Daily Other Limit Ave?a e [ Daily
Limit Limit Limit 9 Value !l
Carbonaceous
Biochemical
Oxygen
Demand mg/L 25 40 - - 7.3 245
(5day @
20°C) (CBOD)
Total
Suspended mg/L 30 45 - - 8.4 33.3
Solids (TSS)
CBOD percent o _ E_35 ) ) ) 97 9512
removal (minimum)
TSS percent % _ 35 ) ) ) 97 9512
removal (minimum)
quand | mg/L 10 . 20 . ND ND
pH s.u. - - - 6.0-9.04 7.5 7.0-7908
Enterococcus MPN/ (6] ) ) (6] 6]
Bacteria 100mL | P 2.7 8
¢$$0n|a, mglL 64 ; ; ; 28 38
Ammonia
’ - - - Yyl
Total kg/day 5,500 3700 5700
Copper, Total -
Recoverable pg/L 89 - 120 6.2 10
Cyanide, Total Mg/l 22 - 36 - 4.4 10
Dioxin TEQ Mg/L 1.4x10% - 2.8x108 - 1.1 x 1086111 | 45 x 10° €I
Acrylonitrile Mg/l 6.3 - 13 - 0.37 1.3
Not less than
o % ) ] i 90% [10]
Acute Toxicity Survival (11-sample 99 98
median)
Not less than
- % 70% (0]
Acute Toxicity | g rival (11-sample 90" 4 93
percentile)
Chronic ) ) ) No toxicity as (1]
Toxicity TUe discharged 3.1 6.4
Footnotes:

"' Based on monitoring data from June 2017 through May 2021.

Pl This value is the lowest percent removal value on a monthly basis.

Bl Order R2-2021-0019 amended the previous order to remove effluent limits and monitoring requirements for oil and grease.
These data shown here were gathered prior to that Order going into effect.

¥l The limit was expressed as an instantaneous minimum and instantaneous maximum.
Bl The range is of the lowest and highest pH values.
1 The value is a monthly geometric mean, matching the effluent limitation of the previous order.

"l The Discharger did not violate the previous order's ammonia mass effluent limitation because compliance is based on a monthly
average; May 2021’s monthly average was below the effluent limit of 5,500 kg/day.

ATTACHMENT F — FACT SHEET

F-7




Central Contra Costa Sanitary District Order R2-2022-00XX
Wastewater Treatment Plant NPDES Permit CA0037648

(8]
[9]

[10]

(11

Dioxin-TEQ was calculated in accordance with Attachment G of the previous order.

The Discharger did not violate the previous order’s dioxin-TEQ effluent limitation because all reported values were estimated
(below the reporting level). According to the State Implementation Plan section 2.4.5, dischargers are deemed out of compliance
when the monitoring sample is greater than the effluent limitation and greater than or equal to the reporting level.

This value is the lowest percent survival.

Applying a conservative dilution of 10:1 to this chronic toxicity value, the resulting toxicity in the receiving water would be less
than 1.0 TU..

2.4. Compliance Summary

2.4.1. Treatment Plant. The Discharger did not violate its effluent limitations during

the previous permit term.

2.4.2. Collection System. The table below summarizes the Discharger’s Category 1

sanitary sewer overflow (SSO) rates per 100 miles of collection system for the
last five years. Category 1 SSOs are those that reach waters of the United
States and thus may violate Prohibition 3.5 of this Order.

Table F-3. Collection System and Category 1 SSO Rates
(Values based on CIWQS data analysis completed in February 2022) ["

Length Average Pipe Age
(miles) (y%ars)pm 9¢ | 2016 | 2017 | 2018 | 2019 | 2020
121
Discharger 1,537 43 0.39 0.46 0.20 0.39 0.26
San Francisco Bay 17,700 46 1.2 1.7 0.71 14 0.67
Region
State of California 111,100 44 0.46 0.68 0.39 0.57 0.33
Footnotes:

1

[2]
[3]

The State Water Board’s Enrollee’s Guide to the SSO Database defines “Total number of SSOs per 100 miles of Sewer” as
“...the number of SSOs, for which the reporting enrollee is responsible, for every 100 miles of pipe or sewer lines in an
enrollee’s sanitary sewer system. Due to the large variation in facility specific characteristics, this metric should only be viewed
as a rough comparison of the operation and maintenance performance of enrollees and their sanitary sewer systems.”

Lengths shown are based on 2020 data.